

**CENTRAL POWER RESEARCH INSTITUTE
(MEMBER OF STL)**



TEST REPORT

CPRI

Test Report Number	CPRIBPLSTNB1819T0668	Date : 15 November 2019
Name & address of the Customer	M/s Penclotek Panels Pvt.Ltd., G-296, Phase-II, Masuri Gulawathi Road Industrial Area, Ghaziabad, U.P.	
Name & address of the Manufacturer	M/s Penclotek Panels Pvt.Ltd., G-296, Phase-II, Masuri Gulawathi Road Industrial Area, Ghaziabad, U.P.	
Particulars of sample tested	415V, 4000A, L.T. Panel (Non-Extendable)	
Condition of sample on Receipt	New	
Type	PCC/MCC	
Designation	Nil	
Serial number	Nil	
Date(s) of Test(s)	31 st August 2018	
CPRI sample code no.	STNB1819S0770	
Particulars of tests conducted	Verification of the short circuit withstand strength	
Test in accordance with Standard/specification	As per clause 8.2.3 of IS: 8623 (Part-1)-1993	
Sampling plan	Not applicable	
Customer's requirement	Nil	
Deviations if any	Nil	
Name of the Witnessing persons		
Customer's representative	Shri Pramod Upadhayay & Shri Pradeep Kumar	
Other than Customer's representatives	Nil	
Test subcontracted with address of the laboratory	None	
Documents constituting this report (in words)		
Number of sheets	Five	
Number of oscillograms	Two	
Number of graphs	Nil	
Number of photos	One	
Number of Test circuit diagrams	Two	
Number of drawings	Two	

(VIPUL SHARMA)
TEST ENGINEER



(HIMANGSHU ROY)
ENGINEERING OFFICER GR-4
Approved by